JUL 01°97  15:01 No.012 P.O1

i
“l,

£ =8

REPAIR PARTS MANUAL
12 H.P. RIDING MOWER

With 39" Mower Deck
MODEL 3560-0390

R

=

ot B D

N

—

W

NN

AR

1

Y

T,

N

NN
s

~
NS
A

N _‘1 e

W%’;’/%M L

/
4 Forone (15 yoar Trom date of purchase by the first consumer for residentia! use (¢ %/
magial use), NOMA Outdeor Products Incorparated warrams that it will raplace frea of sharga, includ. %
labir, @ny original parf of any NOMA Outdoer Products Incerporated product ound 1o be delastive %
(é

©y any authorized Seevics Dog'er or the fagtory, except the batary whizh is waranted o5 ninaly {82)
days from dats of purchags,
This warranty daes fot cover englng, ranamission tra
thair manutaciurer's own warrany), ' %
Wear or parts that have failed subjact
an authorized Service Dasler or factory is the responsibiity of the owner.
A tten by step explanation as 10 what procedurs should be followed for this warrany is: 7
-
7

¥ & part becomes datestive, contact the store whore the unit was purchaser for
trass of the autthorized Service Doalar nearest to you

Prachsets Incorparated for the name and addiess ot the authorized Service Da
call the Sarvics Department at 1-001 422-1690,

Roturn the defective proguat, alors with proet of purer
placemans of any defsetve p:
There {g ne sther exprass wa
Tar a partivular purpese are fmlted 15 ane (1} yaar from date of purchass. Liabitity ¢
satuantial damages are excludes,

ONE YEAR LIMITED WARRANTY

irty (80} tays com-

sexle or diffarential {thsss itams are sovarsd by
This warranty doss not cover parts that have failed duw to normal 17
to misuse or abuse, Transportation of the unit ar part ts and from

U eannct locate an authorized Sorvies Dealar, wrilte Service Deparimant ¢

o guch authorized Serving I
are covarad by this warranty,

-
it

anty. Impled warramties, neluding these of mers

v iong an implisd wartanty lasts, so the o
W ing gxclusion of ingideatal or tonse
y not applv to you. T
‘ary from stals to sate.

40 not af

e Froducts incorporsted Calior BODO Jatkson, TH 5@

T T L

I 7 some states do 0ot alfow lratians on
i soply to o Bome a
%
i
|
|
|
i
i

SonEing inslructions for saf
i vt you will know proper as
! Honwide
i od o

ot the unit. The raodal numbar w)

PPy - - Pa—

Look fur thls symbol, 1t moans . 77w
TO OPERATOR, BYSTANDER, £0 "1 »in EQUIFMENT MAY EXIST,

et - UNIT PARTS AND SERVICE "
and maintenance, Read this manual » j
of your unit. Also fill in znd mai ik
manual, sontact an auithsized sars
o $envice organization has beer osrabished (o provide locally available paris and service. A

distriuters has been includes in this manual, When ordering repair parte, alweays Give the
1. The Part Mame: 2. Tha Pan Nureber; 3. The Quantity desired: 4. The Full {elght ¢
libe found on a plats attached to tha unit.

vared i

! BECOME ALERT! A HAZARD

NOMA Qutdoor Preducts Incorporated
Caliar 8000
Jackson, TN 38308.8000 2088

Prleg $2.00

Prinied in U.S A




ID:

JuL 01197 15:02 No.012 P.0O2

A THESE INSTRUCTIO

OPERATIONAL PRECAUTIONS

N$ ARE FGR YOUR PROTECTION, PLEASE READ THEM CAREFULLY.

'\

S

10.

1.

Know the controls and how to stop quickly, READ THIS
OPERATOR'S MANUAL and instructions futnished with
attachmants,

Wear salety glasses or aye shislds whan assambling or

oparating riding mower,

Do not allow children to cparats the machine. Do net aliow

adults to operate |t without proper Ingtruction.

Do not carry passengsrs. Do not mow whan children ang

others are arcund, Disengage power 1o blades{s) ur

aftachment(s) and stop the angine while dthers are In the
vicinity of the mower. _

Batiary fiuid (alecirolyte) is an ACID and i sxtramaly dan.

gorous, Do not smoke while servicing tha battery, Do not

service the battery near a open flame or spark

Handls gaseline with care, it is highly flammabls,

A, Use approved gasoline contalner,

B. Naver remove the fus! eap of, or add gasoline 1o, a
runaing or hol engine, or an angine that has not baen
allowed fo ool for several minutes after running, Never
tilt tha sank indoors and aiv vaye clean up spilled fusl im-
mediataly,

€. Do not smoka whils fitling fua! tank.

D. Do riot rur the engine Indoors. Opan dosts i engine
must be run In garage. Exhaust fumes contain
CARBON MONOXIDE, & ODORLESS and DEADLY
GAS.

Check fusi supply before sach uss alicwing space for ex-

pangion as the hoat of the engine and/ or sun can cause

pasoling to sxpand.

Do not oparate mower when barefooted. Always wear

substantial footwear, prefarably steeldosd shoss, Do niet

wear lsose fitting clothing that could get caught in maving
pans,

Clear the work area of abjects {wire, rocks, ole.) which

might be pickad up aad thrown. Check all controls for

proper function

Dissngage alt attachmant clitehes, shift to neuiral, and set

parking brake befors altempting 1o stant the engina (mo-

tor). When starting engine squipped with & pull staner,
stand tirm and make sure your feet ara well away from the
blade(s).

Disengage power to blade(s) ar othar altachmenis(s) and

stop the engine (molor bafore laaving the oparator's posi-

tion. Always dismount from the left sida.

Disangags pawer to blade(s} o othar attachmani(s) and

stop the snglne (motor) before making any repairs or zd-

justments,

. Disengage power to blada(s) or othar attachment(s) when

Transporting or not in use.

. Teks all possible precautions whan laavilag the vehinle

unattendad, such as disengaglng power to blade(s) or
attachmerit{s), lower the attachmani(s), seiting the parking
brake, stopplng the engline (motar), and rermoving the kay,

- Do not stop or start suddenly when golng uphil o down-

hill. Mow up and down the face of stesp sloaes; nevar
across the face.

. Reduce speed and exercise extreme cautios on slopes

18,

18,

20,

21

22,

24,

25

20,

and in sharp turns to prevant tipping or loss of control. Be

espaoially cautious whan changing direction on slopes.

Stay alert for holes, rocks, and rooie in the tarrain and

othar hidden hazards, Keep away fram drop-off, Never op-

erate your riding mawer on wet or slippery grass oral g

spead which could causs a skid, Exarciss care when

mewlag around a fixed objant ta pravent the blada(s) irom

striking It. Never deliberately run over any forsign object,

Always disergage biade control lever batore atternpting to

remove the mower from & hole or other obstruction,

Use care whan pulling loads or using heavy equipment,

A. Use only spproved drawbar hitch points.

B. Limit loads to those that you can safely oontral,

C. Do not turn sharply, Use care whon backing.

D. Uso counterwalght(s), whae! waights or tirs chaing
when suggested in attachment(s) instructions,

Wateh for traffic when eroesing or near roadways,

When using attachment(s), never direct discharge of ma-

terlal toward bystanders nor allow anyong hear the vehicls

while In cparation.

Koep the vehicle and atachments in geod sperating eors

dition, and keep salaty davices In place and in worklng

condition,

- Keep all nuts, bolts, and screws tight to be surs the equlp-

ment is In safe working eandition.

Never stare the equipmant with gasoline in the tank insids
& bullding whers fumes may reach an opan flame or
spark. Allow ths engine to cool befare storing in sny
enclosure,

To reduce fire hazard, keep the sngine fraa of grass,
leaves or excessive greass.

- The vehicle and attachments shouid be swpped and in-

gpacted for damage alter striking & foreign chiect, and the
darnage should be repaired before restarting and operat.
ing the egulpment.

. Do not change the engine goveiner sellings or overspecy

enging,

When using the vehicie with mower, proceed as follows:

A Mow only in daylight or In good et i light.

B. Never meke a cutting height adjusiment while the
angine (motor) is running if the operator must dismount
to do 8o, :

C. Shut the engine (molor) off when removing the Grass
catcher ar unclogging chuts,

D). Chetk the blade mounting tolis for praper tightness at
frequont intervals.

- Under normal usage, the grass catcher bag material js

subject to detericration and wear, Oheck the bag fra-
quently for deterioration and wear and replace worn bags.
Check that replacement bags comply with the originat
menufacturer's recommes.dations or spacifications,
Disangzge powst 1o mower bafere backing up. Do not
mow in revarse unless absolutsly necessary and then only
after careful observation of the sntire area bahind the
MaWwoT,

Part No 30783+




ID:

JuL 01787 15:02 No.012 P.03

N OWNER'S INFORMATION

Record the following infermation about your unit

8o that your will e able fo provide It in case of logs ot theft.

MODEL NUMBER: Dm[:l[] - D‘] Dr] {Enter somplate B dight sumber from modal plate on unly

PURCHASEDATE: . /.. _ / __ GCODENO: .. SERIALNO.: .. -
DEALER'S NAME AND ADDRESS: . . _____ v
CITY: STATE: - e — TELEPHONE: e

CONTENTS OF SHIPPING CARTON

- Tractor (with 39 inch deck)
Operator's Manual
Repalr Parts Manua)
Engine Manual
Steering Wheel (with roll pin pariially instalied)
Spting Pin
Saat
- Chute Deflector
- Battery
- Bag of Assembly Parts Containing:
1+ Oil Drain Trough
1 - Torsion Spring

Chute Pivet Rod
Battery Rod
- Battery Top Rod
Bag of Battery Assembly Pans Containing:
2 - 1/4 Inch Screws
2 - 14 Inch Nutg
1 - Bag of Battery Rod Assembly Parts Contalning:

1 - 1/4 inch Nut

1 - 156416 inch Splitwasghar

1. 9/32inch Flatwasher

LI ]

e bk B ok f ke ksl

ek
»

1 - Bag of Seat Mounting Hardware Pans Contalning:

4 - 516 inch Splitwashers
4 - 11/32 inch Flatwashars
4'- 5/8Inch Screws

TOOLS REQUIRED FOR ASSEMBLY

1 - 5/16 Inch wrench (or adjustable wrench)
1+ 7/18 Inch Wrench (or adjustable wrench)
1 - 172 Inch Wrench (or adjustabls wrench)
1 - Hammer

Part No. 307931

HOW TO MEASURE SCREW SIZE
18718 x 1% INCH)

| fe—— " ENGTH ]

L )
0

A ovancer 4

This rlding mower can ba dangerous if carslessly used.

DIAMETER l |

Read your Owner's Manuat thergughly balora tperating
your riding mower.

Always wear salely glasses or ays shields while assem-
bling or eperating your riding mower.

DO NOT earry passengers at any time,

Keep your hands, feet, halr and ivose slounng away
from the dischargs area, the undersids of the mower
deck or any moving parts whils the engine is running.

DO NOT allow chlidren or young tegnagers {o uparals
of be near your riding mower whiig it Is operating.

NOTICE

For packaging purposes, the knok may have been removed
from the mower ¢lutch lever and placed in the paits bag.
Please screw ths Krob onlo the mowar slutch fevar and
tighten It securely. ’




ID: JuL 0197 15:03 No.012 P.0O4

[ REPAIR PARTS
39" RIDING MOWER MODEL 3560-0390

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH ORPOSITE SIDE

Rel. item 72
Paga 8
,/\ a8

g NOTE: ALWAYS USE ORIGINAL

EQUIPMENT PARTS. Use of sorv-
ice/replacament parts other than
ariginal equipment parts may void
your warmmy.

14

Pan No 307933




JuL 01797

D: 15:04 Mp.012 P.OS
39" RIDING MOWER MODEL 3560-0390
Key Key
No. | PartNo, | Description No. | Part Ne. | Description
1 122207 1 * Screw, Hex Hd, 3/8-16 x 3 In. 51 54767 Heat Shield, Muffler
2 1500 Loeknut, 1/2-13 Thd. 52 173083 Screw, Hex Hd, 5/16-18 x 3-1/2 in,
3 36625 | "E"Ring ‘ 53 Engine Pant
4 52407 Bearing, Frant Spindle 54 305367 | Muffier
5 305113 §  Front Axle Assembly 35 46708 |  Gasket, Muffler
8 1499 i Lacknut, 3/8-18 Tha. 56 300635 | Beht Guide
7 120389 | * Nut, Hex, 3/8-24 Thd. 57 271100 [ * Nut, Keps, 3/8-16 Thd.
8 120382 | * Lockwasher, Split, 3/2 In. 58 300440 | Bolt Guide
8 302025 Front Spindia Assambly, L. H. 58 58480 Star Washer
10 38472 | Tire Assembly, Front 80 57476 | S\ ‘ch
1 642 |  Flatwasher, 3/4 in. 61 50947 | Screw, Taptite, 3/8-17 x 1-1/4 In.
12 40354 Hub Cap 62 58366 | BHelt Guide
13 39972 Bearing, Front Wheels 63 180078 |* Screw, Hex Hd, 5/16-18% 1 In.
14 24167 | Valve Stem 64 £7204 | Rod, Clutch
15 189829 | Wheel w/Bsaring, Front 85 48892 | Carriage Bok, Rd Hd, 3/6-16x1-1722 In.
16 21275 |  Ball Joint 66 300154 | Idler Arm
17 46692 | * Nut, Hox, 3/8-24 Thd. 87 303031 Pulley, idler
18 58201 | Steering Link 68 39858 | Bell Retainer
18 57188 1 Ball Joint 69 304246 |  Spacer
20 58248 Shoulder Bolt, Front Axls Pivot 70 58381 Pullsy
21 180128 | * Screw, Hex Hd, 3/8-16 x -84 In. 71 56431 Washer, Piict
22 304500 | Tie Rod Assembly 72 120383 | * Lockwasher, Split, 7/16 In,
23 302928 Front Spindle Assembly, R. H. 73 428644 | Screw, Hex Hd, 7/16-20 % 5 In.
24 2483 |  Spring Washer 74 67791 Key
25 301281 Steering Whoel 75 ‘4 V-Belt
26 458378 | * Roll Pin, 1/4 x 2 In. 76 ‘45 Pulley
27 58243 | Shatt, Stesring 77 3021 Key, Woodrutt
28 58274 Pin, Dowal 78 22053 Re . ung Bing
29 58244 Pinion, Stesring 79 300783 1 Shourder Bolt
a0 301410 Bushing, Flanged 80 +57203 Brake Rod
31 22285 Washer, 1/2 in. B1 56359 Spring, Cluich
a2 68289 |« Sector Gear 82 271184 [ Nut, Keps, 5/16-18 Tr+,
33 62408 | Eccentric a3 87217 | Bracket, Brake Rod
34 180177 | * Secrew, Hex Hd, 1/2-13 x 1-1/2 In. 84 20507 Shouider Bolt
35 304438 |  Knob, Gear Shift 85 42815 | Flatwasher, 3/4 in,
36 | 120238 | Jam Nut, 1/2-13 Thd. 86 35498 | Screw, Taptite, 5/16-18 x 3/4 In,
a7 57189 Shift Lever 87 120838 | " Lockwashar, Spit, 5/16 in.
a8 137185 | * Pin, Gotter, 1/8 x 1 in. 8e 12632 | Stabilizing Bracket
39 57480 |  Shilt Bracker . ag 122017 }* Scraw, Hex Hd, 5/18-18 x 1 In,
40 57157 |  Washer 90 120303 | ¢ Flatwasher, 11/32 In,
41 56255 Sorew, Hex Hd, 1/4-20 x 3/4 In. 91 | Transaxle |* Peerlass & spead, Model 020-5
42 1498 Locknut, 5/16-18 The, ' 82 180089 | * Screw, Hex Hd, 5/16.48 x 2-3/4 I,
43 21682 {  Washer, 3/4 In, k] 36628 | Key, 316 1 (8% 2-3/4 in.
44 301398 Washer 84 57164 Tire, Rear
45 45602 Washet, 5/16 In. g5 57165 Whes!, Raar
46 120228 | “ Soraw, Hox Hd, 5/16-16 x 7/8 In. 96 302057 | . Spesd Reducer
47 57220 |  Screw, Taptite a7 303278 | Plastic Extrusion
48 124824 | Jam Nut, 5118 in. 98 124825 | Nut, Jam 3/8-24
49 54873 Trough, Ol Drain 89 307120 | Owner's Manual (Not lHus.} (Eng.}
50 Engine |~ See Engina Manual 10 307931 Parts Manual
302445 Shift Tube

101

(*) Standard Hardware Items - May Be Purchased Locally.

{~} Contact Engine Manuacturer's authorized satvice
doaler (See Engine Manual) for parts and warianty.

("} Contact Tecumaah/Peerless authorized service dealsr
for parts and warranty,

Part No. 307834




In: JuL 01°97 15:04 No.0O12 P.OB

L REPAIR PARTS ]
39" HlDlNGV MOWER MODEL 3560-0390
74

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE 5IDE

!
NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS, Use of sorvice/
raplacement paits other than original
equipment parls may vold your war-
ranty.

6 Pant No 307931




n In: JUL 01’97  15:05 No.012 P.0O7
39" RIDING MOWER MODEL 3560-0390
Koy Koy
No. | Part No, Description No. | Part No. Description
1 307681 Seat 43 159943 Screw, Pan Hd, No. 10-24 x 5/8 In,
2 995346 {* Scrow, Taptite, 1/4-20 % 172 in, 44 300104 Boot, ignition Switch
3 8104 | Plate, Seat 45 300174 Dagh, Plastic Cover
4 20507 | Shoulder Bol 48 120368 Flatwasher, 3/8 In.
3 57444 | Wite, Tie 47 180022 [* Serew, Hex Hd, 5/16-18 x 1 in.
& 56676 Shoulder Bolt 48 120228 1* Serow, Hox Hd, 5/16.18 x &/8 in,
7 57478 | Spring, Hood 49 7693 Bracket, Support
8 301542 | Screw, Hex Hd, No. 10-24 x 1 In. 50 1498 | Locknut, 5/16-18 Thd.
g 300302 Screw, Taptite No. 10-24 x 1/2 In. &1 122007 |* Sorew, Hex Hd, 5/16-18 x 2/4 In.
10 303037 | Hood, Lower 52 120838 |* Lockwashar, Split, 5/18 in,
1 301452 | Dacal, Hoat Refisslor 53 120393 |* Flatwasher, 11/32 In.
12 41482 | Press Clip 54 9202 | Fender Assembly
13 120238 | Jam Nut, 1/2-13 Tha. 55 57547 | Seat Swich
14 304438 | HKnob 56 53205 Cover, Spring
15 271168 Locknui, No. 10-24 Thd. 57 49335 Spring, Soat
18 308360 Hood 58 160505 Screw, Pan Hd 1/4-20 x 3/8 I,
17 301546 | Reflector, Headlight, R, H, 53 53744 | Clamp, Seat Spring
18 302333 | Lens, Headiight 60 305770 | Deca!, Caution
19 57798 | Screw, Plastite, No. & x 1/2 In. 61 58277 Switch
20 301641 Reflector, Headlight, 1..H, 62 306398 Consola
21 120302 | Flatwasher, 14 In, 63 20884 Retaining Ring
22 300303 Screw, Plastite, 1/4-20 x 3/4 In. €4 55611 Ground Wire
23 301425 | Support, Hood 65 57198 Red, Brake-Clutch
24 9128 | Bracket, Retaining 66 12382 | Foot Pad, R.H.
25 1288 | Retainer, Cable 67 §7847 Spring, Return
26 38208 | Puley 68 2068 { Spacer
27 §7322 Shoulder Bolt 69 48160 Pad Brake Pedal
28 16502 | Locknut, 1/4-20 Thd. 70 9702 Clutch Handle Assembly
29 9187 Bracs, Dash & Fue! Tank 71 300808 Brake Padal Assembly
30 9744 | Bracket, Fus! Tank 72 305300 Main Frame
31 300304 | Cap, Fuel Tank 73 306604 Foam, Hood Top (2)
32 44811 [+ Screw, Taptite, 1/4-20 x 3/4 In, 74 305602 Foam, Hood R.H,
33 303043 | Fuel Tank 75 305603 Foam, Hood L. H.
34 41008 | Clamp, Fuel Line 76 9784 Bracke!, Gritle, R. H.
) A7452 Tubing, Fuel Line i a4788 Bracket, Grlillg, L, H.
36 9208 Brace, Dash 78 56030 Screw, Hex Hd, 5/16.18 x 3/4 [n,
37 9182 | Dash, Metal 78 12381 Foot Pag, t. H.
38 302049 | Decal, Dash, L, H, 80 56361 Bracket, Axie Support
39 303159 Throttla Contro|. B1 55273 Nut, Hex, 5/416-18 Thd.
40 120622 | Nut, Hex, No. 8-32 Thd. 8z 138538 Lockwasher, Internal Taoth
41 300508 Knob, Throttle Contret 83 57259 Belt Guida
42 180585 | Scraw, Pan Hd, No, 8-32 % 3/8 1. 84 300445 Decal, Dash, R. H., 4 X 15 in,
85 300262 Stop, Seat
(*) Standard hardware ltems - May Boe Purchased Loc:al!y._l

Part No. 307934




ID: JuL o197 15:05 MNo.012 P.OSB

[ REPAIR PARTS ]
39"‘RiDING MOWER MODEL 3560-0390 . ]
“‘7&»
h <
,% 2 7
3,\\4
- l -

ALL UNNUMBERED
TTEMS ARE INTERCHANQEABLE
WITH OPROSITE &ibE

:':;'."g"‘ 54

NOTE; ALWAYS USE ORIGINAL EQUIPMENT PARTS. Usa
of service/replacemant parts cther than original equipment
pans may vold your warranty.

Rel, tem 72
Pags 6

Part No 367031




ID:

39" RIDING MOWER MODEL 35600390

Key
No. | Part No. [ Dezecription
1 58320 | Hand Grip, Helght Adjust Levar
2 58325 | Knob, Meight Adjust Lever
3 58328 | Spring, Helght Adjust Lever
4 303027 | Actuator Rod, Height Adjust Levar
5 9788 | Lever, Height Adjust
6 301931 | Decal, Helght Adjust
7 300339 | Cover, Height Adjust Laver
8 1488 | Locknut, Hex, 5/18-18 Thd.
8 44108 | Wide Flange Locknut, 5/16-18 Thd.
10 300311 "E* Ring
1" 138479 | Lockwashar, Ext. Lock
12 6435 | Pointer, Haight Adjust Lever
13 35287 | Screw, Hex Wa Hd, No. 8-32 x 3/4 In.,
14 3003810 | Pin, Clevis
15 300171 | Shouldar Bolt
16 301551 | Washer, Curved, 11/32 Ia,
17 439455 | Screw, Pan Hd, 5/16-18 « /16 In,
18 8186 | Link Assembly, Right Side
19 301232 | Pawl Assambly
20 180077 1* Strew, Hex Hd, 5/16-18 x 3/4 in,
21 301238 | Quadrant Assembly
22 180078 [* Seraw, Hex Hd, 5/48-18 % 1 in.
23 300302 | Sorew, #10 % 1/2 In.
24 1502 Lockaut, Hex, 1/4-20 Thd.

JUuL 01°'897 15406 No.0O12 FP.0O9
Key
No. Part No. Dascription
25 2200 Bracs, Fondor
28 45602 Spacer Washar
27 58333 Bracket, Support, Height Adjust Lever
28 30208 Puliey
20 914p Bracket, Retainer
30 68336 | Shoulder Bolt
31 8260 Halir Pin Cotter
32 9238 Clovis
33 120373 | Nut, Bquare, 5/16-18 Thd,
34 300317 Pin, Clavis
35 306080 | Cabls, Deck Lift
36 120813 |* Nut, Hex, 1/4-28 Thd.
&7 126211 |* Carrdage Bolt, 5/16-18 x 5/8 In,
38 301491 Cabls Assy, Blade Engage/Disengage
39 35498 | Scrow, Taptite, 5/18-18 x 3/4 In,
40 120396 |* Flatwasher, 17/32 In.
41 58247 | Nut, Adjusting
42 9117 | Bracket, Rear Hanger
43 9185 Rear Lift Assembly
44 120375 |* Nut, Hex, 1/4-20 Thd.
45 39522 | Clevis, Pin
48 120372 {* Nut, Square, 1/4-20 Thd,
47 121222 1* Cofer Pin, 3/32 x 3/4 In,
48 9405 Rear Clovis, Lift Cable

("} Blandard hardware lems - May Ba Purchasad Locally.

Part No 307854




15:07 No.012 P.10

D: JuL 01’97
REPAIR PARTS
39" RIDING MOWER MODEL 3560-0390
NOTE; ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of sarvicerreplacemant parts other JITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE
9
3
-~
? —rxénr

9
65 %
16

thanorlginal equipment parts may vold yourwar-
S

ranty,

307831

S
//’N o

/

[

10




. 39" RIDING MOWER MODEL 3560-0390

ID:

Key
No. | Part No, Doseription
1 300473 Spring
2 9401 Extension, ldisr Arm
3 180077 {* Screw, Hax Hd, 5/16-Y8 x 374 in,
4 300180 Shoulder Bolt
& 306973 | Brake Pag
8 41601 Rivet, Brake Pad
7 300491 Idler Arm Assy (Incl. Nos. 5 & €)
8 996416 |* Flatwasher, 3/8 In,
9 1499 1 Locknut, 3/8-15 Thd.
10 300680 | V-Beit
11 35410 | Spring
12 271172 |~ Nut, Keps, 1/4-20 Th.
13 1346 | Retainer, Bolt
14 121954 [* Screw, Hex Hd, 1/4-20 x & tn.
15 303030 | Pulley, idler
18 57326 | Carriage Bolt, 3/8-16 x 2 In,
17 58306 | Rod, Dack Hitch
16 58308 Bracket, Deek Fromt
19 8260 Hair Pin Cotter
20 1498 | Locknut, 5/16-18 Tha,
21 58247 Nut, Adjusting
22 122017 |* Screw, Hex Hd, 5.16-18 x 1 In,
23 58318 Lift Suppont Plaie
24 36214 Flatwasher, 21/64 in.
25 120393 [* Flatwashar, 11/32 I,
26 302833 | Belt Guard, L.H. Pulley
az 66424 1 Qulll Assembly (Inct, Nos, 28-35)
28 1282 1 Locknut, Flange
20 56368 | Flatwasher
30 86350 Putley
31 51449 | Spacer
32 49662 (' Boaring
a3 50818 | Spacer Tube

Pat No 307931

JuL o1°'97 15:07 No.012 P.11

..... e —|

Key (
No. Part No, Description
24 55547 Quil
35 506816 Dust Shield
35 56425 | Saddls & Shaft Assambly

37 135624 Rivet, Brake Pad

33 300318 Rod, Brake Release

39 1602 Locknut, 1/4-20 Thd.

40 303247 Blads Brackst Assy (In¢f. 5 & 37)
41 120228 |* Screw, Hax Hd, §/16-18 x 578 in.

42 120834 {* Screw, Hayx Hd, 5/16-18 x 1/2 In,

43 300179 Bracket, Idler

44 44108 Nut, Hax, Wide Flange, 5/16-18 Thd.
45 57318 Retainsr, Balt

48 57818 Discharge Chute

47 98787 | Spring, Discharge Chute

45 57317 Rod Pivet

43 57360 Bracket, Pivot

50 57314 Skid Bar

51 271184 |* Nut, Keps, 5/16-18 Thd.

52 128216 |* Carriage Bol, 5/16-18 » 3:4 in.
63 88250 Bracket, Lift, R.H.

54 58251 Bracket, Lift, {.M.

56 306384 Mowar Deck

58 300345 Serew, Taplits, 5/18-18 x 1 %8 In.

87 g . (2plite, 5/16-18 x 7/8 in
58 . Bratkst, Whael Mount

59 By Biade

80 ; Formed Washar

61 E Screw, Hex Hd, 3/8-24 x 1 1n,
g2 TRt Whaeel, Dack

63 23763 Whae! Axle

64 45171 founnut, Flange

65 120382 Spiit Lockwasher, 2564 i,
66 180075 Screw, 5/16-18 x 1/3 in

(') Standard Hardware Hemsg - May Be Puichased Locally, |

11




ID: JUuL 01°97 15:08 No.012 P.12

- REPAIR PARTS J
379" RIDING MOWER MODEL 3560-0390

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of servicesraplacament parts other than ariginal equip-
mont parts may vold your warranty.

ALL UNNUMBERED
4 {TEMS ARE INTERGHANGEABLE
b WITH OPPOSITE 8IDE

[

WIRING DIAGRAM

This diagram is deslgned to be usad a5 & wiring diagram.

We recommend that unless you are fuily qualifisd to make
repairs on tha elscirical system an this unit, youtaks it to an
sutherized servicer for sush work or adjustments. If wirlng
I8 Incorrectly hooked up, engine slectrical system can be
damaged, :

Key Key
Ne. { Part No. Daseription No. Part No. Description
1 120854 Screw, Hex Hd, 1/4-20 x 58 In. 18 3002334 Bwitch, Hoadligh:
2 302257 | Battery 19 57768 | Bulb, Indicator
3 67552 Bracket, Battery Hole-Down 20 300955 Wire Harness Assy, Indicator Lighi
4 120375 [* Nut, Hox, 1/4-20 Th. 21 300220 Switch, No Stan
5 120380 Lockwasher, Split 22 3020831 Fuse
[ 120382 | Flatwasher, 9/32 In. 23 120388 1" Nut, Hex, 5/16-24 Thd.
7 300626 Key, Ignition Switch 24 138486 Lockwasher, External Lock
8 271172 * Keps Nut, 1/4-20 Thd. 25 1502 Locknut, Hex. 1/4-20 Thd.
9 57551 Rod, Battary Hold-Down 26 187745 1* Screw, Hex Hd, 1/4-26 x 3/4 In.
10 57259 Belt Guide 27 53716 Solenoid
11 138538 Lockwasher, Intarnal Tosth 28 57476 Switeh, Cluteh Interlock
12 1498 1* Locknut, Hex, 5/18-18 Thy. 29 303064 Harress, Headlight
13 58277 Switch, Interlock System 30 52572 Bulb, Haadlight
14 58511 | Ground Wira 41 41482 | Retainer. Harness, Press-On
15 300331 Wire Harness Assembly 32 54888 | Retainet, Harness
16 300285 | Swich, Ignition i
17 300103 Nut, Piastic, Ignition Switch (") Standard Hardware Ytoms - May Be Purchased Locally,

12 Part No 307931




II‘I:W - JuL 01197 15:09 No.012 P.13

[ ___ACCESSORIES , ]

Contact the dealer where your tractor was purchashed for the availabie accessorles. if
you are unable to contact the dealer, write to the addess on the front cover of this manuai.

TIRE CHAINS

Tire chains for added traction are available. Specify tive
gize when ordering.

REAR MOUNT GRASS CATCHER

For 4u-inch side discharge mower docks Easy-On
Eagy-Olf chute extension. inciudes Easy-To-Dunip twin
grass collectiion containers with a 8-bushel capacity

42" SNOW & GRADER BLADE

Rugged, heavy gauge stzel biade. §
glidos over uneven surfaces, Can Justsd fiom

for straight position, or 35 degress iaft or right Locks in
raised position for traveling. Whos! and tire chains ars

TWO STAGE BNOW THROWER recommended.

A powertul two stane snow thrower with 2 1/4 inch goc-
ond stage impeler capable of moving more than 7¢
tons 01 snow per hour and throwing it accuralely in any
direction you chosse. Driver controliza discharge chule
turns a 160 degree arg. Whee! welghis and tire chaing
are recormnmeonded.

PantNo 507591 13




